
 

 

 

 

 

ISLAMIC UNIVERSITY OF TECHNOLOGY (IUT) 

 
 

Performance analysis of a fully automated green 
Effluent Treatment Plant (ETP) 

 
 
 

M.Sc Engineering (Mechanical) THESIS 
 

BY 
 

Abdulaziz Moqbel Moqbel Aishan 

Department of Mechanical and Chemical Engineering 
Islamic University of Technology (IUT), Gazipur-1704, Bangladesh 

STUDENT NO: 151609 
 
 
 
 

SUPERVISED BY  
Prof. DR. MD. NURUL ABSAR CHOWDHURY 

November, 2019 

 
 
 

 
 

Performance analysis of a fully automated green 
Effluent Treatment Plant  

ETP 
 



 
 

BY 
Abdulaziz Moqbel Moqbel Aishan 

Student No : 151609 
 
 
 
   

 A THESIS PRESENTED TO THE DEPARTMENT OF MECHANCIAL AND CHEMICAL 

ENGINEERING ISLAMIC UNIVERSTITY OF TECHNOLOGY DHAKA IN PARTIAL FULFILMENT OF 
[...]
photosynthesis (more as a waste product), stream flow and aeration (rapid movement). The 

temperature plays a vital role for the aquatic life, as in higher temperature there is less 

dissolving of oxygen. National standard for DO is 0-6 mg/L.  

 

BOD and COD: When the choice is between Biochemical Oxygen Demand (BOD) and 

Chemical Oxygen Demand (COD), COD is often chosen as a substitute as it takes only few 

hours whereas BOD takes about 5 days. The BOD is a measure of how much oxygen the 

bacteria will consume during the decomposition of organic matter (aerobic conditions). 

Waste water treatment plants are created in a way through which it would work as a 

bacteria farm, where bacteria are fed oxygen and organic waste. The process is to remove 

the excess bacteria grown in the system. This disposable “solid” waste is called sludge and is 

disposed of on land. COD is the measure of total oxygen required for the oxidation of all 

organic substances into carbon dioxide and water. Although COD takes less time than BOD, 

its value is still higher.  

 

TDS and TSS: In defining TDS and TSS we first need to connect the two with TS or total 

solids. The equation that connects them are, TS = TDS + TSS. Total suspended solid (TSS) can 

be separated from a given solution by using the process of filtration. The filter holds the 

residue, where temperature ranges between 103º to 105º and is heated in an oven for an 



hour or so. The sample is then cooled and weighed. The difference in weight of the residue 

before and after heating gives us the TSS. The filtrate which is passed to the dish is then 

dried and the difference gives us the total dissolved solid (TDS). The process is not much 

expensive and takes couple of hours or so. 

 

 

 

Chapter 4 

 

4.1 Description of prepared and installed ETP Model and its working procedure 

The ETP Plant works at various levels and involves various physical, chemical, biological and 

membrane processes to treat waste water from different industrial sectors like chemicals, 

drugs, pharmaceutical, refineries, dairy, ready mix plants & textile etc. 

Emanated treated water from main ETP unit is collected in a sump for further treatment in 

re-cycle plant for make suitable use in the back process of Dyeing-Finishing unit & other 

places as requirement. The treated water from ETP sometime contains light colors, 

suspended solids and other contamination which cannot be used raw water for scouring-

bleaching-washing and dyeing process. It may be degraded the final quality of cloths and 

finally RMG. So, before using in back process it must be make treatment for reusable in 

textile wet process. From treated water collection sump, it transferred in to the re-cycle unit 

by pump for further treatment. A typical re-cycle unit plant is shown above. In this unit 

Cationic poly electrolytes and alum to be dosed for best sedimentation of any Suspended 

solids and contamination in ETP treated water; Cationic poly electrolytes are used to 

coagulate and flocculates the contamination flocks. As for the Suspended solids 

concentration   of sludge higher molecular weight Cationic polymers are effective for 

sludge’s with higher concentrations of Suspended solids. Another coagulate Alum is applied 

to the ETP treated water in mixing and dosing tank of the unit when the alum is added to 

the treated water, it immediately dissociates, resulting in the release of and aluminum ion 

surrounding by six water molecules. The aluminum ion - immediately starts reacting with 

the water, farming large AL.OH.H2O complex. Some have suggested that it forms [Al8 (OH) 

20 28H2O-]4+ as the product that actually Coagulates. Regardless of the actual species 

produced the complex a very large precipitate that removes many of the colloids by 

enmeshment as it falls through the water & settled at the bottom of settling/ sedimentation 

tank. If proper treatment operated of the ETP treated water in this unit by proper dosing of 

poly and Alum, we think about 80-90% recycle water, can be used in textile back processing 

unit & also other places.  



For re-use of ETP treated water it is most important to implement proper design and layout 

plan, otherwise it is difficult to treat the waste water outlet from Textiles Processing unit 

and Human waste unit, by chemical dosing and application.  

 

If proper dosing is setting by Jar test result and using blower for 1m3 waste water 1m3/hr. 

air the treated water will be more/less color less outlet. Treated water TDS will not increase 

2000-2100 because after highest saturation the un dissolved salt is dropped at the bottom 

of dyeing machines.  

Performance characteristics 

The major focus point of the new ETP is make it a green project. To do that, the 3R principle 

was kept in mind that is reduce, recycle and reuse. When we talk about reduce we indicate 

to the reduction of chemical particles, waste yarn, BOD,COD, microorganisms, heavy 

particles. The major components where reduction of these take place are discussed beloA 

detailed understanding of the nature and characteristics of the effluent, gives us an idea in 

knowing what we are dealing with and in applying correct technology and treatment 

processes. For example: if the measure is known to mix or separate particular waste 

streams, it would be easier to treat them. The steps in doing so, is to start monitoring the 

level of pollutants at certain places, characterizing the effluent, collecting existing 

information, surveying the effluent stream and implementing a regular monitoring regime. 

 

 

 

 

 

 

 

 

 

 

 

 

parameters Permissible Limit 

pH 6.5-8.5 

Temperature 40 C 

TDS 2100 mg/L 



 

 

 

Screening Unit: 

First of all the influent from the factory comes directly to the screening unit. Remove 

relatively large solids to avoid abrasion of mechanical equipments and clogging of hydraulic 

system. We can also call it under the process of preliminary treatment.  

To remove coarse materials from the flow, two fine (<2 mm punched hole) drum screen are 

used at inlet of ETP. One drum screen stays in operation and another as standby. Cleaning of 

the screening surface is automatic. Baskets are integrated with screen for automatic 

collection of the debris from screening chamber.  

 

         

 

 

 

                                        

 

 

 

                                                       Fig: 4.1 Screening Chamber 

The Collection Tank: 

The collection tank collects the effluent water from the screening chamber, stores and then 

pumps it to the equalization tank. 

qualization System  

The screened wastewater from the screen channel is collected in the equalization tank. The 

function of the equalization tank is to homogenize the flow and characteristics of the 

effluent. Variation in the characteristics of the incoming raw effluent in terms of both 

quantity and quality are equalized in this unit. Apart from this a uniform load of pollution is 

achieved and the wastewater is made bacteria acclimatized. High-speed bottom fixed 



aeration device diffuser have been provided in the equalization tank for proper mixing and 

homogenization of the total effluent. The air grids are provided with coarse disc type 

diffuser connected to roots air blowers. Generally, this type of device blows air through the 

wastewater at a rate of about 1m3 of air per 1000 liters of effluent. The rising air tends to 

coagulate the grease and oils and cause them to accumulate at the surface where they can 

be removed by a scraper skimmer mechanism. Besides, in order to accomplish a proper 

equalization of both varying loading and fluctuating pH values, the dissolved air flotation 

process will also remove a substantial part of the COD. The Equalization Tank-1 volume is 

almost 3800 cubic meter and Equalization Tank-2 volume is 3800 cubic meter; configure 

with a divider and retention time is more than 29.2 hours. Coarse bubble aeration is 

provided in the Equalization Tanks (ET) to achieve a uniform and homogenous mixture of 

different concentration.   

The effluents do not have similar concentrations at all the time; the pH will vary time to 

time.  Effluents are stored from 8 to 12 hours in the equalization tank resulting in a 

homogenous mixing of effluents and helping in neutralization.  It eliminates shock loading 

on the subsequent treatment system. Continuous mixing also eliminates settling of solids 

within the equalization tank.  Reduces SS, TSS. 

Flash mixer: Coagulants were added to the effluents:   

1. Lime: (800-1000 ppm) To correct the pH upto 8-9   

2. Alum: (200-300 ppm) To remove colour   

3. Poly electrolyte: (0.2 ppm) To settle the suspended matters & reduce SS, TSS. The 

addition of the above chemicals by efficient rapid mixing facilitates homogeneous 

combination of flocculates to produce microflocs.   

4. Clarriflocculator: In the clarriflocculator the water is circulated continuously by the stirrer.  

Overflowed water is taken out to the aeration tank. The solid particles are settled down, and 

collected separately and dried; this reduces SS, TSS.  Flocculation provides slow mixing that 

leads to the formation of macro flocs, which then settles out in the clarifier zone.  The 

settled solids i.e. primary sludge is pumped into sludge drying beds. ETP Plant Operation  

 

 

 

 

 

 



 Aeration System  

The biological oxidation is the most important phase of the treatment; here the main 

activity is the biological oxidation, in order to achieve the degradation of the pollutants that 

are present in the water flow, which takes place in the following order 

The oxygen transfer from the gaseous phase to the liquid phase (water) is a crucial part of 

the wastewater treatment, especially when it is performed by the activated sludge. Since 

the solubility of oxygen in water is low, and thus the natural oxygen transfer is low, the 

oxygen that is necessary for-the biological process oxidation does not enter the water 

naturally, also because the air-water interface is very limited, thus additional interfaces 

need to be created in order to carry out the process. Oxygen can be supplied as pure 

bubbles or as air. The air bubbles are generally chosen instead of the pure oxygen bubbles 

since the cost is much lower. The air is provided through blowers; once the air supply has 

been sent through the air piping, it arrives to the air diffusers. The Aeration Tank-1 volume 

is almost 10230 cubic meter and Aeration Tank-2 volume is 9375 cubic meter; configure 

with a divider and retention time is more than 75.3 hours.   

The water is passed like a thin film over the different arrangements like staircase shape.  

Dosing of Urea and DAP is done. Water gets direct contact with the air to dissolve the 

oxygen into water. BOD & COD values of water is reduced up to 90%.  Clarifier:  The clarifier 

collects the biological sludge. The overflowed water is called as treated effluent and 

disposed out. The outlet water quality is checked to be within the accepted limit as 

delineated in the norms of the Bureau of Indian standards.  Through pipelines, the treated 

water is disposed into the environment river water, barren land, etc.   

 Sludge thickener:  The inlet water consists of 60% water + 40% solids. The effluent is passed 

through the centrifuge. Due to centrifugal action, the solids and liquids are separated.  The 

sludge thickener reduces the water content in the effluent to 40% water + 60% solids.  The 

effluent is then reprocessed and the sludge collected at the bottom.  



Decantation Tank: Decantation is a process for the separation of mixtures, by removing a 

layer of liquid, generally one from which a precipitate has settled. The purpose may be 

either to produce a clean decant, or to remove undesired liquid from the precipitate (or 

other layers). In the decation tank of the new etp,the precipitate from yarn dyeing are 

removed and the water is transferred for further treatment.  

 

                        Fig 4.3 Decantation Tank from Dird composite textile Ltd. 

 

Suspended solids (or SS), is the mass of dry solids retained by a filter of a given porosity 

related to the volume of the water sample. This includes particles of a size not lower than 10 

μm. Colloids are particles of a size between 0.001 µm and 1 µm depending on the method 

of quantification. Because of Brownian motion and electrostatic forces balancing the gravity, 

they are not likely to settle naturally. The limit sedimentation velocity of a particle is its 



theoretical descending speed in clear and still water. In settling process theory, a particle 

will settle only if: In a vertical ascending flow, the ascending water velocity is lower than the 

limit sedimentation velocity. In a longitudinal flow, the ratio of the length of the tank to the 

height of the tank is higher than the ratio of the water velocity to the limit sedimentation 

velocity. Removal of suspended particles by sedimentation depends upon the size and 

specific gravity of those particles. Suspended solids retained on a filter may remain in 

suspension if their specific gravity is similar to water while very dense particles passing 

through the filter may settle. Settle able solids are measured as the visible volume 

accumulated at the bottom of an Inhofe cone after water has settled for one hour. The 

settling velocity, defined as the residence time taken for the particles to settle in the tank, 

enables the calculation of tank volume. Precise design and operation of a sedimentation 

tank is of high importance in order to keep the amount of sediment entering the diversion 

system to a minimum threshold by maintaining the transport system and stream stability to 

remove the sediment diverted from the system. This is achieved by reducing stream velocity 

as low as possible for the longest period of time possible. This is feasible by widening the 

approach channel and lowering its floor to reduce flow velocity thus allowing sediment to 

settle out of suspension due to gravity. The settling behavior of heavier particulates is also 

affected by the turbulence. The Decantation Tank-1 volume is 900 cubic meter and 

Decantation Tank-2 volume is 900 cubic meter; configure with a divider and retention time 

is more than 6.8 hours.   

 

Drum filter: Rotary vacuum filter drum consists of a drum rotating in a tub of liquid to be 

filtered. The technique is well suited to slurries, and liquids with a high solid content, which 

could clog other forms of filter. The drum is pre-coated with a filter aid, typically of 

diatomaceous earth (DE) or Perlite. After pre-coat has been applied, the liquid to be filtered 

is sent to the tub below the drum. The drum rotates through the liquid and the vacuum 

sucks liquid and solids onto the drum pre-coat surface, the liquid portion is "sucked" by the 

vacuum  

 

through the filter media to the internal portion of the drum, and the filtrate pumped away. 

The solids adhere to the outside of the drum, which then passes a knife, cutting off the 

solids and a small portion of the filter media to reveal a fresh media surface that will enter 

the liquid as the drum rotates. The knife advances automatically as the surface is removed. 



 

Fig 4.4 Drum filter from Dird composite textile Ltd. 

 

Dewatering unit: In wastewater treatment, dewatering is the part of the process whereby 

sludges are reduced in volume and converted from a liquid to a solid product. Biosolids 

dewatering typically occurs when transportation and storage costs for large volumes can be 

reduced or when the material is destined for landfill.  The biosolids dewatering  process not 

only effects the volume but also the nutrient and odour levels of the material. 

It is worth mentioning that the raw effluent is transferred from sump tank 1 to sump tank 3 
where the actual reduction of different parameters start. The drum  
filter takes raw effluent from sump tank 1 and after treatment,transfer in tank 2. The strong 
dye water from yarn dyeing is stored in decantation tank and after the precipitation is 
formed,the fresh water is transferred in sump tank 2. From there due to overflow,the water 
is transferred in tsump tank 3 where sulphuric acid is dozed to control the ph. 
 
Floating-Bed Softening Plant  
 



Designed as double-lined floating-bed plant with single valve control with the following 
specifications for each unit: 

Fig: Floating-Bed Softening Plant 

 

 

Equalization and Aeration Tank: ETPs are usually designed to treat waster water that has 

more or less constant flow. Equalization tank collects and store waste water to make it a 

regular quantity. Aeration is required in biological treatment process to provide oxygen to 

microorganisms that breakdown the organic waste recycle. 

Calpus filter: The caplas filter is used to house the activate filter material. Typically crushed 

glass or sand has surface area of 3000m2 per m3 but activated filter material has surface 

area 1000000m2 per m3 which is 300 times more arewa for adsorption and catalytic 

reaction. Hydroxyl group on the surface area on AFM gives strong negative charge known as 

zeta potential that attracts heavy metals and organic molecules. In the presence of oxygen 



or oxidizing agent, the catalytic surface generates free redicals that oxidise pollutants and 

disinfects the surface of AFM. 

 

 

 

 

 

 

 

 

 

 

 

 

Fig 4.5 Calpus filter from Dird composite textile Ltd. 

Zeta Potential Meter: Zeta potential meter is a static mixture for the injection of products 

such as APF,  ACO and for cavitation of water. They are manufactured in stainless steel for 

fresh water and in titanium or plastic for marine application. In ZPM the water is made to 

cavitate and spin at high speed which helps to kill parasite. ZPM also helps to drop zeta 

potential of water which causes flocculation of solids and increases redox oxidation 

potential water becomes self sterilizing. 

 

Heat Exchanger: Heat exchanger is a device which is used to transfer heat from hot liqid to 

cold liquid. The temperature of the dyeing water is around 80 degree Celsius. This hot water 

is used to heat up the soft water coming from water treatment plant. The cold water is 

heated up and is stored in hot water storage tank in WTP. The hot water is later used in 

boiler which minimizes the cost of steam production. The cold dye water is stored in sump 

tank 3. 



 

                         Fig 4.6 Heat Exchanger from Dird composite textile Ltd. 

 

 

 

U.V. Treatment: ‘Ultraviolet or UV energyis found the electromagnetic spectrum between 

visible light and x-rays and can be best described as invisible radiation. In oirder to kill 

microorganisms,the uv must actually strike the cell. UV energy penetrate the outer cell 

membrane,passes through the cell body and disrupts its DNA preventing reproduction. UV 

treatment does not alter water chemically,nothing is added except energy. The sterilized 

microorganisms are not removed from water.UV disinfection does not remove dissolved 

organics,inorganics or partiles in the water. 

Activated Filter Media: 

 Replaces sand in all filtration applications. AFM® is manufactured from a specific glass type 

and processed to obtain the optimum particle size and shape. It is then activated to increase 

the surface area by 300 times over crushed glass or sand. The high surface area is negatively 

charged (zeta potential) to adsorb organics and small particles. It also has permanent metal 

oxide catalysts creating a high redox potential to make AFM® self-sterilizing. AFM® is the 

only activated glass filter media available, and is more efficient and cost-effective than any 

other filtration media. AFM® is certified under Regulation 31 in the UK and International 

NSF61.It is also in compliance with European Water Directive (98/83/EC) & (80/778/EEC).  

 



 

 

Softener Unit: 

 Water softeners are used to remove the hardness of water by reducing the salts like 

magnesium and calcium present in the water. The hardness of water is effectively reduced 

by exchanging the Sodium ions. The softening process is undertaken to soften the water up 

to commercially zero ppm.  

 

 

 

 

Sludge Handling System 

 We installed two centrifuge for sludge dewatering. After dewatering the sludge, it is kept in 

sludge drying bed to turn this into dry solid by sunlight. Then it transferred to third party or 

dumped scientifically. The water separated from centrifuge is returned to process.  

 

Reverse Osmosis 

 Reverse osmosis is a membrane filtration process that is used extensively for the 

desalination and purification of water. Reverse Osmosis is a process in which dissolved 

inorganic solids (such as salts) are removed from a solution (such as water). This is 

accomplished by household water pressure pushing the tap water through a semi 

permeable membrane. The membrane (which is about as thick as cellophane) allows only 

the water to pass through, not the impurities or contaminates. These impurities and 

contaminates are flushed down the drain. A reverse osmosis membrane will remove 

impurities and particles larger than .001 microns. The process of reverse osmosis is based on 

the ability of certain specific polymeric membranes, usually cellulose acetate or nylon to 

pass pure water at fairly high rates and to reject salts. To achieve this, water or waste water 

stream is passed at high pressures through the membrane. The applied pressures has to be 

high enough to overcome the osmotic pressure of the stream, and to provide a pressure 

driving force for water to flow from the reject compartment through the membrane into the 

clear water compartment. 

In a typical reverse osmosis system, the feed water is pumped through a pretreatment 

section which removes suspended solids and if necessary, ions  



such as iron and magnesium which may foul the system. RO membranes are susceptible to 

foul due to organics, colloids and mi-croorganism. 

In twenty first century when the ground water level is going downward, environmental 

safety is prime concern, this etp is definitely going to play a good role to reduce the 

pollution level and ground water consumption.  

The present system is believed to work on the favour of achieving those targets. 

 

 

4.2 Implementation of ETP plant  

Step-01: - Hot water recovery:  

 Condensed & Flash steam recovery system: Condensed & Flash steam from dye and 

garments recovered to feed water tank that use to pre heat the boiler again up to 90-92oC  

  

Step - 02: - Energy Saving Practice: 

 

 Step-03: - Wastewater segregation and installation of plumbing / sanitary work: 

 Already we have constructed wastewater segregation line. There will be two drain lines, 

one dye bath water to ETP washing water to new reservoir tank.  

  

Calculation of segregation water: 

 A) Calculation of concentration water with Knit Fabric Dye Bath: 

 Dyeing Capacity = 30,000 kg/day.  Liquor Ratio = 1:6.  Amount of water for 30,000 kg/day 

dyeing = 30,000 X 90 liter = 2700 m3/day = 112.5 m3/hr.  

 B) Calculation of Concentration water with Yarn Dye Bath:  



 Dyeing capacity = 12,500 kg/day.  Liquor ratio = 1:6.  Amount of water for 12,500 kg/day 

dyeing = 12,500 X 110 = 1375 m3/day = 57.29 m3/hr.  

C) Calculation of concentration water with All Over Printing:   

Printing Capacity = 18,000 Kg. Amount of water for 18,000 kg/day printing = 18,000 X 55 

liter = 990 m3/day = 41.25 m3/hr. 

 

D) Calculation of concentration water with Screen Print Wash: 

 Wash Capacity = 50,000 pcs. Amount of water for 50,000 pcs/day = 50,000 X 0.75 liter = 

37.5 m3/day = 1.56 m3/hr.  

  

E) Calculation of Concentration water with Human Waste:  

 Total Manpower = 9000 persons. Water Required 50liter/person. Total Water Generation: 

- 9000 X 50 = 450,000liter = 450 m3/day. = 18.75 m3/hr.  

 

F) Wash water calculation  

F.1 Water calculation for toilet flushing:  

 Total no of people worker with management = 4500 persons. Water require = 50 liters per 

capita per day. Amount of water = 50 X 4500 = 225,000 lit = 225 m3/day.  

 F.2 Water calculation for car washing:  

 Total no of car = 20 no's. Water require = 200 liters per car. Amount of water = 20 X 200 = 

4,000 lit = 4 m3/day.  

 F.3 Water calculation for floor flushing:     

 Total floor area: - (Dyeing + Washing) Total Area = 83098.08 Sft Water require = 0.20 liters 

per sft Amount of water = 83098.08 X 0.20 = 16,619.62 lit = 16.62 m3/day.  

 F.4 Chemical Drum Washing:  

 = 20 m3/day.  

 

 F.5 Firefighting (On Demand):  

 = 6 m3/day.  



 F.6 Water calculation for road watering:  

 = 5 m3/day.  

 F.7 Water calculation for Cooling Pad:  

 = 15 m3/day. 

 Step - 04: -   WTP new reserve tank for backwash water storage: 

 

 

 

Step-05: - Magneto Hydro Dynamics:  

  

Uses are in Boiler and Generator.  

Benefits: 

Reduce Natural Grid Gas Consumption 15% from present use in boiler and 

generator.  

 

 

 

 

 

 

 Step - 6: - Water Flow Meter Installation:  

I. Continuous process 

II. At present, we have some water flow meters.  



 Waste water recycling is the only holistic solution to the water scarcity and can meet the 

growing demand for good quality water even as water scarcity and pollution increases  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Chapter 5 

5.1 Combersion between old and advanced ETP 

Sl 
No 

Difference 
Criteria 

Old ETP Advanced ETP 



1. Methodology Only one type of raw effluent can be 
treated mostly, Low contaminated 
effluent. 

Three types of  ray effluent can be 
treated including Solid,Low 
Contaminated & High Contaminated 
raw effluent which is shown at the 
flowchart above. 

2. Screening 
Chamber 

Manual Screening Chamber 
 

Automated Screening Chamber 
 

3. Hot water 
Recovery 

No recovery for hot water is possible at 
this kind of ETP 

30% to 40% of hot water can be 
recovered by the parallel flow heat 
exchanger of this ETP 

4. Uses of AFM 
(Activated 
filter media) 

No uses of AFM at any filtration 
process 

Used AFM at every filtration process 
for recycling purpose 

 

5. Softener Unit No Uses of softener Unit as a result the 
hardness of the water is more. 

Used Softener unit to reduce the 
hardness of the water by reducing the 
salts such as calcium & magnesium in 
water for using it Commercially. 

6. Reverse 
Osmosis  

This process is not included in the Old 
ETP 

This process is included in the new 
one for desalination and total 
purification of the water for reusing 
purpose. 

7. Floating 
Softening Unit 
for pH 
monitoring 

No Floating Softening Unit is used in 
this ETP 

A fully automated floating softening 
Unit is included in this ETP for pH 
monitoring purpose 



 
8. UV Treatment 

Unit 
No UV treatment unit is used  UV Treatment unit is used for the 

removal of hazardous micro-
organisms for the treatment of water. 

9. Decantation 
Tank  

Only one conventional decantation 
tank is used in this ETP 

Two types of Decantation tank is used 
as shown above which can handle 
solid particles Not less than 10 µm 

10. Uses of 
Advanced 
Chemical 

No uses of Advanced chemical such as 
APF and Nanofloc 

Uses of APF (All poly floc) and 
Nanofloc for the coagulation and 
flocculation purpose. 

 

11. Parameters Poor improvements at the parameters 
as shown above as a chart such as pH, 
TDS, after the total treatment process 

A huge improvements at the 
parameters as shown above at the 
charts such as pH, TDS & Hardness 
after the total treatment process. 
 
 

12. Drum Filters No drum filters are used for Low 
Contaminated effluent 

Drum filters are used for Low 